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30.000 MHz 1,000 GHz 1.000 MHz 980.85207 MHz -46.32 dBm -33.32 dB 30,000 MHz 1,000 GHz 1.000 MHz 917.83358 MHz -46.,30 dém -33,30 d&
1.000 GHz 1,700 GHz 1.000 MHz 1.69983 GHz -42.85 dBm -29.85 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.60012 GHz -46.64 dBm -33.64 dB
1.765 GHz 3,000 GHz 1.000 MHz 2,49608 GHz -45,12 dBm -32.12 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,07346 GHz -45,25 dBm -32.25 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99842 GHz -41.21 dBm -28.21 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.94242 GHz -41.27 dBm -28.27 db
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30.000 MHz 1,000 GHz 1.000 MHz 951.28186 MHz -46.55 dBm -33.55 dB 30,000 MHz 1,000 GHz 1.000 MHz 960.97701 MHz -46.67 dBm -33.67 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.69773 GHz -40.51 dBm -27.51dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69913 GHz -46.11 dBm -33.11 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.96356 GHz -45,49 dBm -32,40 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,07181 GHz -45,32 dBm -32,32 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.94092 GHz -41.23 dBm -28.23 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.52342 GHz -41.25 dBm -28.25 db
9.000 GHz 13.000 GHz 1.000 MHz 12.64629 GHz -41.40 dBm -28.40 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.63680 GHz -41.45 dBm -28.45 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.52933 GHz -37.52 dBm -24.52 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.54250 GHz -37.55 dBm -24.55 dB
p— m——
)i 2 )i [
L JL ) L JL J
D: Z24.APR.2Z022 14:07:46
Spectrum [DVD]
Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
A .
-40 dBm oy — — v e
o e nestis pidll
G X
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 39006 pts Stop 18.0 GHz
rSpurInus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 932,37631 MHz -46.,62 dBm -33.62 dB.
1.000 GHz 1,700 GHz 1.000 MHz 1,59838 GHz -46.73 dBm -33.73 d8
1.765 GHz 3.000 GHz 1.000 MHz 1.76767 GHz -38.55 dem -25.55 dg
3.000 GHz 9.000 GHz 1.000 MHz 6.93442 GHz -41.39 dim -28.39 dB
9.000 GHz 13,000 GHz 1.000 MHz 1264729 GHz -41,26 dBm -28.26 dB
13.000 GHz 18,000 GHz 1.000 MHz 1555208 GHz -37.67 dém -24.67 d&
T S
J1 J L
Date: 2 01

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919

-05B

LTE Band 4 / 20MHz

Spe ¥
Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 12,20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB 20 dBm
30 d8 -30 dBm
-40 dg ' — - APttt ||| -40 dBm — ™ APy ~
- el el pili WMNMF" S P —
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 994.42520 MHz -46.48 dBm -33.48 dB 30,000 MHz 1,000 GHz 1.000 MHz 906.19940 MHz -46.56 dBm -33.56 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69983 GHz -42.53 dBm -29.53 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.68793 GHz -45.97 dBm -32.97 d8
1.765 GHz 3,000 GHz 1.000 MHz 2.53180 GHz -45.34 dBm -32,34 dB 1,765 GHz 2,000 GHz 1.000 MHz 2.50061 GHz -45.,48 dBm -32.48 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.94742 GHz -41.41 dBm -28.41 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.92492 GHz -41.33 dBm -28.33 db
9.000 GHz 13.000 GHz 1.000 MHz 12.65679 GHz -41.36 dBm -28.36 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.64879 GHz -41,51 dBm -28.51 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.55000 GHz -37.74 dBm -24.74 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.52666 GHz -37.84 dém -24.84 d&
p— m—
il 7 il A
L JL ) L JL J
D: Z24.APR.2Z022 1 14:34:02

Highest Channel / QPSK

Spectrum [DVD]
Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS _
-20 dém
-30 dém
-0 dem " e e
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 39006 pts Stop 18.0 GHz
rSpurInus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 909,59270 MHz -46,52 dBm -33.52 d8
1.000 GHz 1,700 GHz 1.000 MHz 1.60082 GHz -46.55 dBm -33.55d8
1.765 GHz 3.000 GHz 1.000 MHz 1.77179 GHz -40,11 dBém -27.11 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.92442 GHz -41.19 dBm -28.19 dB
9.000 GHz 13,000 GHz 1.000 MHz 1264079 GHz -41,25 dBém -28.25 dB
13.000 GHz 18,000 GHz 1.000 MHz 15.55375 GHz -37.80 dBém -24.80 d&
T S
J1 J L
Date: 2 14:35:17

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FG102919-05B

Frequency Stability

Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0054
40 Normal Voltage 0.0042
30 Normal Voltage 0.0019
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0042
0 Normal Voltage 0.0003
PASS
-10 Normal Voltage 0.0089
-20 Normal Voltage 0.0027
-30 Normal Voltage 0.0027
20 Maximum Voltage 0.0052
20 Normal Voltage 0.0000
20 Battery End Point 0.0046
Note:
1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.40 V. ; Maximum Voltage =4.30 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A4-43 of 43

FAX . 886-3-328-4978




semonene. FCC RADIO TEST REPORT Report No. : FG102919-05B
LTE Band 5
Peak-to-Average Ratio
Mode LTE Band 5/ 10MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 5.45 5.83 6.12 6.70 PASS
TEL : 886-3-327-3456 Page Number : A5-10of 31

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05B

LTE Band 5/ 10MHz / QPSK

LTE Band 5/ 10MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset L1120 db Ref Level 30.00 cbm  Offset L1120 db
o att 3008 AQT 2 ms ® RBW 10 MHz I At 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
s =5
= S
N . - [P
o o e
=3, Y =3,
0.0 = 0.0 =
Y ™
i\ \ .
. 3 . i)
1E- 1E-
¥ 4
T
Y
1€ T 1€
i
1 1 t
CF 836.5 MHz Mean Pwr + 20.00 dB CF 836.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | | oo |
Trace 1 [ 2131 dem 27,28 dem 5.97 da 2.43 0B .41 0B 5.45 0B 5.80 0B Trace 1 [ 20,28 dem 26,49 dbm 5.21 d8 2.99 d8 4.99 da 5.12 08
| ——— I e——
)i J [ ] ] w

LTE Band 5/ 10MHz / 64QAM

LTE Band 5/ 10MHz / 256QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset L1120 db Ref Level 30.00 cbm  Offset L1120 db
o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
e B
== ‘-‘:. —~
o TN o gy
<: it
. —
0.0 5 0.0 e
\\
1E- ' 1E- -
t 2%
Y N
| . )
1E l 1E T
X
i
CF 836.5 MHz Mean Pwr + 20.00 dB CF 836.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 19.36 dbm 25,66 dBm 5.50 d8 .10 68 5.25 0B 5.12 08 6.41 08 Trace 1 | 16.86 dbm 24,79 dBm 7.92 d8 3.07 d8 5.28 d8 6.70 d8 7.57 08
I e—— | ——
L )i J [ L il ] (I

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05B

26dB Bandwidth

Mode LTE Band 5 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 134 | 130 | 308 | 3.06 @ 527 | 524 | 991 | 1017 | - - - -
Mode LTE Band 5 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH 130 | 1.31 | 310 | 3.19 | 5.32 | 517 | 9.93 | 10.05 | - - - -
TEL : 886-3-327-3456 Page Number : A5-3 of 31

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05B

LTE Band 5

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

G o)
Ref Level 30.00 cbm  Offset 11,20 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11.20 b = RBW 30 khz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.08 dBm) ™M1[1] 14.06 dBm)
836.03010 MHz 836.70700 MHz
= ndB 26.00 dB @ Tende 26.00 dB
w0 F LA TR 1.342700000 MHZz 104 S At '\_m}‘&ymm.\_r\ 1.297900000 MHzZ
Qfactor % 622.7 Qfactor % 644.7
0 d ; L 0 d ]
1/ N T/ \r2
-10 df 'y -10 d
N .
20 d ) 20 d <
— kg ~ . ——re A —
50 P e vy -
40 df -40 di
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 835.0301 MHz 15.08 dem nd8 down 1.3427 MHz ML 36,707 MHz 14.86 dsm nd8 down 1.2979 MHz
TL 1 835.8343 MHz -10.78 dBm nd8 26.00 dB TL L B35.6538 MHz -11.12 dam n 26.00 dB
T2 1 837.1769 MHz -10.80 d8m Q factor 622.7 T2 1 837.1517 MHz -11.28 dém Q factor 644.7
L U J wa L JU J L]

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.62 dBm) ™M1[1] 16.07 dBm)
836.60190 MHz . 836.96150 Mz
o0 s 20 a1
P X 26.00 dB ande n 26.00 dB
. 8 s 3.080900000 MHZ . e B 3.056900000 MH]
] 271.5 ] Q factor \ 273.8
/ \
od I od - L
Ty N2
10 df -10 o —
\ / \
N\ / A
20 d = 20 d =
el B— e BN I P S
a0 -30
40 df -40 di
50 d -50 di
&nd 60 d
CF B36.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 836.6019 MHz 16.62 dBm nd@ down 3.0809 MH2 M1 836.9615 MHz 16.07 dBm nd@ down 2.0569 MHZ
TL 1 834.9476 MHz -9.53 dBm nd8 26.00 dB TL L £34.9655 MHz -9.66 dBm nd8 26.00 dB
T2 1 838.0285 MHz -9.33 dBm Q factor 271.5 T2 1 B83B.0225 MHz -10.00 d8m Q factor 273.8
L U J wa L JU J L]

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 5.15 dBm)| ™M1[1] 14.61 dBm)
835.23100 MHz 835.83100 MHZ,
20 s 3 20
T s - ndB 26.00 dB T ndB 26.00 dB
g A N SN AT B 5.265000000 MHZ| 0d ™, AT A B\ P P\ 5.235000000 MHZ|
] Q factor 1 158.6 i Q factor I\ 159.7
/ |
od 0 d
Y 7
-10 d 4 10 d E,
A /
204 - =
/ I
v i VN s D
#30 - =
40 df -40 di
50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 835.231 MHz 15.15 dam nd8 down 5,265 MHz ML L 35,831 MHz 14.51 dam nd8 down 5,235 MRz
T 1 833.783 MHz -10.83 dbm nd8 26.00 dB TL L £33.883 MHz -11.33 dam 26,00 d8
T2 1 835.047 MHz -10.68 dam Q factor 158.6 T2 1 B39.117 MHz -11.32 d8m 189.7
L U J wa L JU J L]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05B

LTE Band 5

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.61 dBm) ™M1[1] 16.61 dBm)
M 5.2410 MHzZ " 840.2160 MHz
= P neld 26.00 dB @ ndB ; 26.00 dB
. e A 0.910000000 MH . T e W A S 10.170000000 MHz
] Q factor 84.3) Q factor \ 82.6)
{ \
od T od
Y, |
-10 df = -10 d
/‘ N y;
204 N 204 —
i g
[aragin— -0
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 835.241 MHz 16.61 dBm nd@ down 9.91 MHz M1 B40.216 MHz 16.61 dBm nd@ down 10,17 MHZ
T1 1 831.425 MHz -9.28 dBm nd8 26.00 dB T1 L B31.525 MHz -9.35 dBm nd8 26.00 dB
T2 1 841.335 MHz -9.56 dBm Q factor B84.3 T2 1 B41.695 MHz -9.56 dBm Q factor 82.6
L I 4 [S JL 4 -

LTE Band 5

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

Ref Level 30.00 cbm  Offset 11,20 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.00 dBm) ™M1[1] 14.19 dBm)
83660460 MHZ 835.42710 MHZ,
= Tndn 26.00 dB @ nd 26.00 dB
104 Aansla [ "‘[‘,Bw\.\v_‘/\‘.,.\ 1.295100000 MHz 0d SRR BT, f\ 3.104900000 MHZ|
i Qfadtor | 646.0) 7 Q factor \ 269.1
/ \
0 di | |
3\ / \
T
04 Y
/
N P
20d
— oy ~
40 df -40 di
50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 835.6845 MHz 14.00 dBm nd8 down 1.2951 MHz ML 835.4271 MHz 14,19 dam nd8 down 2,104 WHZ
T1 1 835.8622 MHz -12.15 dbm nd8 26.00 dB T1 L £34,9535 MHz -11.79 dam nd8 26.00 d8
T2 1 837.1573 MHz -12.00 dém Q factor 646.0 T2 1 B3B.0584 MHz -12.03 dém Q factor 269.1
L I 4 - [S JL 4 -

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.94 dBm) ™M1[1 15.79 dBm)
834.76200 MHz 895.2410 MHz
= 26.00 dB @ x ndB 26.00 dB
5.315! e m o .
w0 1 . 2 315000000 MHZ| 0d - . S N 9.930000000 MHZ|
T 157.1 / Q factor \ 84.1
/
od . . 0 d
/ \ —7
g T/ AN 0d
/ ™ ~
20 d 8 20 d =
Y WAV AY AT N i N
I . . f -30
%
40 df -40 di
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 834.762 MHz 13.94 dam nd8 down 5,315 MHz ML L 35,241 MHz 15.79 dBm ndB_down 9,93 MHZ
TL 1 833.823 MHz -12.06 dBm nd8 26.00 dB T1 L B31.365 MHz -9.97 dBm nd8 26.00 dB
T2 1 839.137 MHz -12.06 dém Q factor 157.1 T2 1 B41.315 MHz -11.06 d8m Q factor 4.1
L I 4 - [S JL 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05B

LTE Band 5

Middle Channel / 1.4MHz / 256QAM

Middle Channel / 3MHz / 256 QAM

Ref Level 30.00 cbm  Offset 11,20 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 11.88 dBm) 12.08 dBm)
83603850 MHz 836.99750 MHZ,
20 20
ndiy 26.00 dB 26.00 dB
104 ?‘V’F‘ 1.314700000 MHz| 10 d . s 3.194800000 MHZ|
ralave ATV TS Factar 636.5 7 262.0
i
od I 0 v T
\ / \
10 d 104 Iy .
= 5
7 % ) \
20d X 20d
/ \ \
- : = S .
s AP Y < S s
paw o e s
=0
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 836.8385 MHz 11.88 dBm nd@ down 1.3147 MH2 M1 836.9975 MHz 12.08 dBm nd@ down 2.1948 MHZ
T1 1 935.8399 MHz -14,30 dBm nd8 26.00 dB T1 L £34,9236 MHz -13.74 dam nd8 26,00 d8
T2 1 837.1545 MHz -14.25 dBm Q factor 636.5 T2 1 B3B.11B4 MHz -14.06 dBm Q factor 262.0
L I 4 - [S JL 4 -

Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 10.50 dBm) ™M1[1] 12.08 dBm)
73100 MHz 832.2640 MHz
= nd 26.00 dB @ IR nd 26.00 dB
w0 Bu 5.165000000 MHz| 104 X o ~BY 10.050000000 MHz|
T TR e Tt e 161.8 7 = e Y 2 At 82.8
04 | 04 / \
| | \
\ . B} \
-tod L 0 ¥ %
4 ; Y
204 20d
\ / N
a0 a0 Y
- = yav =
R r |3 dAe v -
40 df -40 di
50 df 50 d
&nd -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 835.731 MHz 10.50 dBm nd@ down 5.165 MHz M1 B32.284 MHz 12.08 dBm nd@ down 10.05 MHZ
T1 1 833.833 MHz -15.53 dbm nd8 26.00 dB T1 L £31.525 MHz -13.91 dbm nd8 26,00 d8
T2 1 838.998 MHz -15.37 dém Q factor 161.8 T2 1 B41.575 MHz -13.90 dém Q factor 82.8
L I 4 - [S JL 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05B

Occupied Bandwidth

Mode LTE Band 5 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.09 | 110 | 272 | 2,76 | 451 | 450 | 9.01 | 9.03 - - - -
Mode LTE Band 5 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH 110 | 110 | 275 | 2.73 | 452 | 4.48 | 9.03 | 9.07 - - - -
TEL : 886-3-327-3456 Page Number : A5-7 of 31

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05B

LTE Band 5

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4AMHz / 16QAM

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 11,20 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11.20 b = RBW 30 khz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
5.00 dBm)| ™M1[1] 14.22 dBm)
- 836.84410 MHz - 836.02170 MHZ,
1.093706294 MHz, J “ Oce Bw 1.096503497 MHz
A T A Tk Sy
10d d 10d sl it s
o d 1 . 0 di
N ! N
104 - 104 -
/ y N
20 d - 20 di — e ] —
S0 Y ]
. 4 e e -~ e
N a0
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.8441 MHz 15.03 dam ML 836.0217 MHz 14,22 dBm
T 1 835.95455 MHz 7.90 dBm Oce Bw 1.093706294 MHz TL L 835.95734 MHz 7.64 dBm Oce Bw 1.096503497 MHz
T2 1 837.04825 MHz 7.56 darm T2 1 837.05365 MHz 7.01 darm

L U

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.79 dBm) ™M1[1] 15.41 dBm)
- 2 836.00840 MHz - 835.41510 MHZ,
. X —Occ B 2.721278721 MHz . 757242757 MHz
P g ey i T e
10d 104 v
od \ 0 di / \
T 7 \\
-10 \\ -10 df rd
I \ s A\
\ N
20 d - - 20 d — -
1 R - s -
1 B S Ve P
= -0
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.0984 MHz 16.79 dam ML 8354151 MHz 15.41 dam
T 1 835.13337 MHz 10.51 dBm Oce Bw 2.721278721 MHz TL L 835.12737 MHz 7.74 dBm Oce Bw 2.757242757 MHz
T2 1 837.85465 MHz 10.03 dam T2 1 83788462 MHz 8.10 dam
L U J wa L JU J ]

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

L I

ectrum -
Ref Level 30.00 GBm  Offset 11,20 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11,20 db @ RBW 100 khz
o att a0de SWT 19 ps @ VBW 300 kHz  Mode Auto FFT o att 30de SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.99 dBm) 15.03 dBm)
0 " 836.23000 MHz - 834.67200 MHz
' Oce B . 4.505494505 MHz Y 4.495504496 MHz
0 T e A AT AN A ] e NN LN, N N T L
/ { ) i
od B 0 di { \\
f /
/ \
10 df - -10 o
~ s
20 d 20 d e
. N I\ Y, ' |l .
I A A P, Qe TR
-40 ds -40 di
50 d -50 di
&nd 60 d
CF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML £35.23 MHz 14,99 dam ML 34.672 MHZ 15.83 dam
TL 1 834.25225 MHz 10.66 dBm Oce Bw 4.505454505 MHz TL L 834.24226 MHz 8.77 dBm Oce Bw 4.495504496 MHz
T2 1 838.75774 MHz 10.67 dam T2 1 838.73776 MHz 8.37 dam

L U

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05B

LTE Band 5

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.70 dBm)
134,420 MHz
20 20
- £.010989011 MHz o Ocg B 9.030969031 MHz
Nt / | e ] P i i i
104 i P 10 d - S =
[ i
a T o H
10 df - T -10 o T
N I
/ N | \
20 d3m— - \; 204 |
P -
H— \ .
S
T
40 df -40 di
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 837,459 MHz 17.35 dam ML 34,342 MHZ 16.70 dBm
TL 1 831.9845 MHz 11.08 dBm Oce Bw 9.010985011 MHz T1 L B631.9645 MHz 9.65 dBm Oce Bw 9.030969031 MHz
T2 1 840.9955 MHz 9.80 dam T2 1 8410155 MHz 9.58 dam
L I 4 [S JL 4 -

LTEB

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

ctrum

Ref Level 30.00 dém  Offset 11,20 dB & RBW 30 kHz

pectrum &3

Ref Level 20,00 dém  Offset 11.20 db & RBW 100 kHz

o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
30 dBm)| ™M1[1] 14.97 dBm)
836.77130 MHz 835.90060 MHZ,
= 1.096503497 MHz @ T 2.745254745 MHZ
A T Ao
10 d N YN v LVt 10 4 2! o 2
J 1
/ \
od T 3 0 di
/ \ / A
10 = i 10 di i
/ N /
= N—
| a0 -
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 836.7713 MHz 13.30 dam ML L 835,9006 MHz 14.97 dam
T1 1 835.94895 MHz 4.69 dBm Oce Bw 1.096503497 MHz T1 L £35.1034 MHz 8.04 dBm Oce Bw 2.745254745 MHz
T2 1 837.04545 MHz 7.36 dam T2 1 83784865 MHz 7.83 darm
L I 4 - [S JL 4 -

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum vectrum
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
13.8a dBm) ™M1[1] 14.96 dBm)
46100 MHzZ 839.9770 MHz
= 7 4.515424515 MHz @ 2 9.030969031 MHZ
? . . . N T, W g 5
w0 Tialpn . YY" ) 0d SAlS T DA T2
T
{ !
0 d ] . 0 d \\
\ . / \
-10d -10 7
r / ‘\\
20 dBm— 20 d ey
| _— T | o R Py
a0 30 s
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835,481 MHz 13.83 dam ML 30,377 MHz 14,96 dBm
T1 1 834.24226 MHz 7.67 dm Oce Bw 4.515484515 MHz T1 L 5319245 MHz 7.89 dm Oce Bw 9.030969031 MHz
T2 1 838.75774 MHz 6.87 dam T2 1 840.9555 MHz 8.04 dam
L I 4 [S JL 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG102919-05B

LTE Band 5

Middle Channel / 1.4MHz / 256 QAM

Middle Channel / 3MHz / 256QAM

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 11,20 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att 30dE SWT  63.2ps @ VBW 100 khz o Att 30 d 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
12.55 dBm) ™M1[1] 13.20 dBm)
- 836.96710 MHz - 835.40700 MHZ,
1099300699 MHz Occ B 2.727272727 MHZ
10d — = 104 - R -
o d 0 di
/ \
/ \
-10 df 7 -10 d
20d A 20d &
/ \ \
-30 = S A0 7 S TS
[~ - J;\’(n T ]
- e
40 -40 di
50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value Function Result | Type | Ref | Tre | Y-value | Function | Function Result |
ML f 835.9571 MHz 12,55 dam ML 13.20 dam
T1 1 835.95175 MHz 6.22 dBm 1.099300859 MHz T1 L 5.57 dm Oce Bw 2.727272727 MHz
T2 1 837.05105 MHz 3.92 dam T2 1 4.85 dBm
L I [S JL 4 -
ctrum = rectrum =
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att a0de SWT 19 ps @ VBW 300 kHz o Att 30 d 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
10.89 dBm) ™M1[1] 11.77 dBm)
834.59200 MHz 837.1190 MHz
= 4.475524476 MHz @ w1 9.070929071 MHZ
iod T v e nd B T T
o ] v
-10 df vl 10 d '\
" S
20 d — 20 d -
/ “ i
a0 7 o 30 = -
e PN S T AT
“iod a0 d
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value Function Result | Type | Ref | Tre | Y-value | Function | Function Result |
ML f 834,592 MHz 10.89 dam ML 11.77 dam
T1 1 834.25225 MHz 5.78 dbm 4,475524476 MHz T1 L 4.20 dBm Oce Bw 9.070929071 MHz
T2 1 838.72777 MHz 4.67 dam T2 1 5.40 darm
L ] - \ JU J ) wo

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05B

Conducted Band Edge

LTE Band 5/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum || Spectrum
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.20 db Mode Auto Sweep
S6L Count 100,100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PAES | SPURIGIECHNEKABS PAES
¥ ; ; Aks Line _§PURIDUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P _\ 20 gbine ﬂ 5
10 dem / f 10 dBm: I‘ 1|
o dd ( llL 0 dBm ;
-10 dBm -10 dBm.
SPURIOUS_LINE_ABS i_ /
20 dBm \ -20 dBm ¥
-30 dém f'; b -30 de ‘i
VS y
40 dBm 40 gém
L K
L To
4 r . /1 _vm_mf""ﬂ'[/wd - L
9 — -50 dem = o
—
-60 dBm 50 dBm = —
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs |  ALimit Rangelow | Rangeup | RBW | Fraquency | __Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 9820,43057 MHz -42,32 dém -29.32 de 847.000 MHz 849.000 MHz 100.000 kHz 848,75524 MHz 20.51 dBm -9.49 dB
823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -23.26 dBm -10.26 dB 949,000 MHz 850,000 MHz 20.000 kHz 540,00740 MHz -92.72 dbm ~9.72 dB
824.000 MHz 526,000 MHz 100,000 kHz 824,24076 MHz 21.09 dBm -8.91 d& 850.000 MHz 860,000 MHz 100.000 kHz 850.00500 MHz -43.88 dbm -30.88 dB
—
il ] ) oe il 1 ™)
19:2B:45

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES 20 chine 5
10 dBm st} 10 e,
i Sean
-10 dem : ) -10 dpm
SPURIOUS_LINE_ABS H \ \
-20 dem l Wn 20 dbm l
-30 dem ’J; | Bm \
-40 dem - 0 dem 4 "~
P Wil
1= = . = -50 dem ]
-60 dBm 50 dem [
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | ALimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,87612 MHz -38.14 dém -25.14 d& 847.000 MHz §49.000 MHz 100.000 kHz §48.41758 MHZ 12.72 dBm -17.28 dB
523.000 MH2 | B4.000 MHz 20.000 kiz £23,59550 MHz -28.11 dém -15.11.d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -27.08 dBm -14.98 dB
824.000 MHz £26.000 MHz 100.000 kHz 824.90509 MHz 13.16 dém -16.84 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.089491 MHz -38.50 dbm -25.50 dB
Y
) i )
Date: 27.APR.2022 09:35:42

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG102919-05B

LTE Band 5/ 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.20 dg Mode Auto Sweep
SGL Count 100/100 ESG'- Count 100/100
@1 AvgPwr (@1 AvoPwr
Limit Fheck PABS | SPURIGIECHNEKABS PABS
3 3 3 ABS Line _$PURIDUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P [\ 20 ghine /\ 5
10 dém { \ 10 dBm l ]|
0 dB \ 0 dem ‘ ‘
-10 dBm -10 dBm.
SPURIOUS_LINE_ABS R J
20 dBm \ -20 dBm i
-30 dBm ] ”‘#f”\ -30 dBm Jw‘,'." “
-40 dem LY 40 dbm \‘,\1
7 ',W,,FI#JM' "H"MM T
» i e I = SR i N S e 50 dBm \H %
) ‘N“--‘_.__
-60 dBm 60 dem =
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 822,98801 MHz -42.02 dBm -29.02 de 847.000 MHz 849.000 MHz 100.000 kHz 848.,73726 MHz 20.01 dBm -9.99 d&
823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -22.31 dBm -9.31 dB 949,000 MHz 850,000 MHz 20,000 kHz 540,01748 MHz -23.23 dBm -10.23 dB
824.000 MHz 826.000 MHz 100.000 kHz 824.23277 MHz 20.42 dBm -9.58 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.01495 MHz -43.98 dbm -30.98 dB
S
Y
i e N [1 e

Lowest Band Edge / Full

RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES 20 chine 5
10 dBm . Y 10 di?.' '\
0 de /( ) 0 By !
-10 dem - \ -10 dLn-
SPURIOUS_LINE_ABS J I \
-20 dem J 20 gBm L
-30 dBm W dBm \mxw\
-4 dBm 2 40 dBm "*wr\ o
e ™
| e
-50.d8m -50 dBm ~
R
60 dem -60 dem =
Start 815.0 MHz 3003 pts Stop 826.0 MHz_||[[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,97203 MHz -37.17 dém -24.17 d& 847.000 MHz §49.000 MHz 100.000 kHz §48.71129 MHz 12:15 dBm -17.85 d&
523.000 MH2 | B4.000 MHz 20.000 kiz £23,59550 MHz ~26.60 dbm -13.60 d& 849,000 MHz 850,000 MHz 20,000 kHz 849,01548 MHz -29.28 dBm -16.28 dB
824.000 MHz £26.000 MHz 100.000 kHz 824 45455 MHz 12.54 dém -17.46 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.03497 MHz -36.39 dBm -23.39 dB
Y
I 1 P
Date: 27.APR.2022 09:3B:23
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG102919-05B

LTE Band 5/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.20 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKABS PABS
3 3 3 ABS Line _$PURIDUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P r 20 gbine A 5
10 dem ’ \I 10 dBm: [ \
0 dB {1 |
-10 dBm \
SPURIOUS_LINE_ABS \
-20 dBm \1-
-30 dBm y
y “'L,J\ Y
-40 dBm ,,JI‘J "'\Lh
o | b N | Pt e P »
\-i\‘p_k
-60 dBm 60 dBm — "
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 9820,43057 MHz -43.77 dBm -30.77 de 847.000 MHz 849.000 MHz 100.000 kHz 848.,75125 MHz 19.15 dBm -10.85 d&
823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -24.46 dBm -11.45 dB 949,000 MHz 850,000 MHz 20,000 kHz 549,00050 MHz -24.50 dBm -11.50 dB
824.000 MHz 826.000 MHz 100.000 kHz 824.24675 MHz 19.34 dém ~10.66 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.05495 MHz -45.41 dbm -32.41 dB
S
Y
il A I [] o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

=: 27.APR.2022 O

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES 20 chine 5
10 dBm 10 dlB gt n.\
0ds f{ \\ 0 uarf ]|
-10 dem - -10 dpm
SPURIOUS_LINE_ABS ’ & \
-20 dem l ]“ 20 Bm l
-30 dem ,1 W Bm
) ) P i \‘ﬁn. L
40 dem _,,_..-“"”' W' -40 dBm . J
L — o
] 50 dem S —
1
-60 dBm 60 dem —
Start 815.0 MHz 3003 pts Stop 826.0 MHz_||[[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
815.000 MHz 823.000 MHz 100.000 kHz 922.98801 MHz -38.25 dém -25.25 d 547.000 MHz 849.000 MAz 100.000 kHz 848.21778 MHz 10.86 dBm -19.14 dB
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,53550 MHz -29.10 dém -16.10 d& 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -28.70 dBm -15.70 dB
£24.000 MHz 525000 MHz 100.000 kHz 524.60939 MHz 11.36 dBm -18.64 dB 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -37.50 dBm -24.90 dB
Y
) i )

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG102919-05B

LTE Band 5/ 1.4MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.20 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIE CLiNEKARS_ PABS
3 3 3 ABS Line _$PURIDUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 ghine S
4
10 dem ,’r 1 10 dBm ”ﬂ‘\
ode i 1‘\ 0 dBm {1
-10 d8m ! ! -10 dBm J
SPURIOUS_LINE_ABS 1 J
“20 dem "L‘ -20 dBm f
-30 dBm -30 dem—f
-40 dam {‘\ -40 di P‘\ “r
A T, T
-50 dem g ot v m ! T
S W]
40 dom 50 dem —
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
£15.000 MHz 823,000 MHz 100.000 kHz 820,44655 MHz -46.60 d&m -33.60 d& 947.000 MHz 849.000 MHz 100.000 kHz 848.77922 MHz 15.66 dBm -14.34 dB
823.000 MHz 524.000 MHz 20.000 kHz 823.99950 MHz -30.11 dBm -17.11 dB 949,000 MHz 850.000 MHz 20,000 kHz 240,00050 MHz -30.64 dBm -17.64 dB
824.000 MHz 826,000 MHz 100.000 kHz 824,27872 MHz 16.34 dBm -13.66 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.28472 MHz -48.03 dBm -35.03 dB
S
T
il A il 1 [ ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURIGSHIE CHEEKARS_ PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS 20 chine 5
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Start 815.0 MHz 3003 pts Stop 826.0 MHz | |[I'Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | ALimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 522,04805 MRz 45,05 dem -32.05 de 847.000 MHZ 849,000 MHZ 100 000 kHz 847 02008 Mz 863 cbm 1.9 08
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,59550 MHz -3L.37 dém -18.37 d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -32.55 dBm -19.55 dB
£24.000 MHz 526000 MHz 100.000 kHz 824.44256 MHz 2.32 dem -20.62 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -46.71 dBm -33.71 dB
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I 1 P
Date: 27.APR.202Z 09:40:34
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05B

LTE Band 5/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.20 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PAES
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Rangelow | Rangeup | REBW | Frequency | Powerabs |  aAtimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 9820,39061 MHz -42.56 dBm -29.56 de 846.000 MHz 849.000 MHz 100.000 kHz 848,78571 MHz 20.13 dBm -9.87 d&
823.000 MHz 824,000 MHz 30.000 kHz 823.99950 MHz -15.90 dBm -6.90 dB 949,000 MHz 850,000 MHz 30,000 kHz 540,00050 MHz -21.67 dbm -8.67 db
824.000 MHz 827,000 MHz 100.000 kHz 924,22328 MHz 21.17 dBm -8.83 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.04496 MHz -43.43 dBm -30.43 dB
S
Y
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10:11:24

Date: 27.A

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
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__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,76424 MAz -38.41 dem 2541 dB 546,000 MHZ 849,000 MHZ 100,000 kA2 847 55064 Mz 865 dbm o115 0B
523.000 MH2 | 694,000 MHz 30.000 kHz £23,59550 MHz ~25.60 dBm -12.60 d& 849.000 MHz 850,000 MHz 30,000 kHz £49,00050 MHz -25.55 dBm -12.55 dB
£24.000 MHz 527.000 MHz 100.000 kHz 824.65084 MHz 9.05 dBm -20.05 dB 850.000 MHz 860.000 MHz 100.000 kHz B850,14486 MHz -35.53 dBm -22.99 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05B

LTE Band 5/ 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.20 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
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purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  aAtimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 822,95604 MHz -40.94 dBm -27.94 de 846.000 MHz 849.000 MHz 100.000 kHz 848,78272 MHz 19.28 dBm -10.72 d&
823.000 MHz 524.000 MHz 30.000 kHz 823.99950 MHz -18.18 dBm -5.18 dB 949,000 MHz 850.000 MHz 30,000 kHz 840,03147 MHz -19.98 dBm -6.98 dB
824.000 MHz 827.000 MHz 100.000 kHz 824.24426 MHz 20.50 dBm -9.50 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -43.04 dbm -30.04 dB
S
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Date: 27.A

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
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__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
E15.000 MAz 923,000 MHz 100,000 kHz §22,74026 MRz -34.54 dem -21.54 db 546,000 MHZ 849,000 MHZ 100,000 kA2 8496 66083 Mz 250 dbm —2.00 08
523.000 MH2 | 694,000 MHz 30.000 kHz £23,53550 MHz -25.61 dBm -12.61.d8 849.000 MHz 850,000 MHz 30,000 kHz £49,00050 MHz -26.74 dBm -13.74 dB
£24.000 MHz 527.000 MHz 100.000 kHz 524.69081 MHz 8.49 dBm -21.51 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,04436 MHz -32.26 dBm -19.26 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05B

LTE Band 5/ 3MHz / 64QAM

Lowest Band Edge / 1 RB

High

est Band Edge /1 RB

Date: 10:13:36
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SEL Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
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Rangelow | RangeUp | RBW | Frequency | Powerabs |  ALimit Rangelow | Rangeup | RBW | Fraquency | __Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 822,93207 MHz -43.48 dBm -30.48 de 846.000 MHz 849.000 MHz 100.000 kHz 848.76174 MHz 18.69 dBm -11.31 d&
823.000 MHz 524.000 MHz 30.000 kHz 823.99950 MHz -18.91 dBm -5.91d8 949,000 MHz 850.000 MHz 30,000 kHz 549,00050 MHz -21.38 dBm -8.38 dB
824.000 MHz 827.000 MHz 100.000 kHz 82426523 MHz 19.23 dém ~10.77 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.05495 MHz -45.16 dbm -32.16 dB
S
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
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__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 822,97203 MHz ~34.61 dBm -21.61 08 546,000 Mz | 849,000 Mz 100,000 Kiz 846, 77730 W 720 dbm X TTE
823.000 Mrz | 824.000 Mhiz 30.000 kHz £23,59550 MHz -25.64 dém -12.64.d8 849.000 MHz 850,000 MHz 30,000 kHz 849,00949 MHz -27.62 dBm -14.62 dB
£24.000 MHz 527000 Mtz 100.000 kHz B25.95454 MHz 7.59 dBm -22.41 dB 850.000 MHz 860.000 MHz 100.000 kHz 85003497 MHz -34.05 dBm -21.05 dB
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG102919-05B

LTE Band 5/ 3MHz / 256QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.20 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100100
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Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 9820,39061 MHz -47.38 dBm -34.38 d& 846.000 MHz 849.000 MHz 100.000 kHz 848.76474 MHz 15.03 dBm -14.97 d&
823.000 MHz 824,000 MHz 30.000 kHz 823.99950 MHz -25.54 dBm -12.54 dB 949,000 MHz 850,000 MHz 30,000 kHz 340,00050 MHz -26.11 dBm -13.11 dB
824.000 MHz 827,000 MHz 100.000 kHz 824.25924 MHz 16.67 dBm -13.33 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.62438 MHz -50.43 dBm -37.43 db
S
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i e N [1 e
10:00:43 Date: 27.A 10:14:41

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
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Start 815.0 MHz 3003 pts Stop 827.0 MHz |||l 'Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | _Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 822,90600 MHz -38.64 dBm -25.64 05 546,000 Mz | 849,000 Mz 100.000 KAz 346 60390 Mz 516 dbm 2465 B
£23.000 MHz 824,000 MHz 30.000 kHz 823,93550 MHz -23.35 dém -16.35 dB 340,000 MH= 850,000 MH2 30,000 kHz 54002448 MHz 30.82 dBm 1682 dB
£24.000 MHz 527.000 MHz 100.000 kHz 825.39211 MHz 5.29 dBm -24.71 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.03497 MHz -39.74 dBm -26.74 dB
T
I 1 P
Date: 27.APR.2022 10:05:08
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05B

LTE Band 5/5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.20 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100100
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Limit Fheck PABS | SPURIGIECHNEKARS PABS
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Rangelow | RangeUp | RBW | Frequency | Powerabs |  ALimit Rangelow | Rangeup | RBW | Fraquency | __Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 9822,99600 MHz -39.42 dBm -26.49 de '844.000 MHz 849.000 MHz 100.000 kHz 848.66783 MHz 20.51 dBm -9.49 dB
823.000 MHz 824,000 MHz 50.000 kHz 823.99950 MHz -20.35 dBm -7.35 dB 49,000 MHz 850.000 MHz 50.000 kHz 240,00050 MHz -50.73 dBm -7.73 dB
824.000 MHz 929,000 MHz 100.000 kHz 824,33716 MHz 21.92 dBm -8.08 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -41.27 dBm -28.27 dB
S
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Date:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
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Start 815.0 MHz 3003 pts Stop 820.0 MHz_||[['Start 844.0 MHz 3003 pts Stop 860.0 MHz
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__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 822,94006 MHz -36.24 dBm -23.24 dB 544,000 Mz | 849,000 Mz 100,000 Kiz 34451159 MHZ 755 dbm 2547 B
823.000 Mrz | 82+4.000 Mz £0.000 kHz 823,57652 MHz -24.18 dém -11.18.d8 849,000 MHz 850,000 MHz 50,000 kHz 849,00649 MHz -25.02 dBm -12.92 dB
£24.000 MHz 529.000 MHz 100.000 kHz 524.89162 MHz 7.36 dem -22.64 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -38.72 dBm -25.72 db
T
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG102919-05B

LTE Band 5/5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB
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__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,96404 MHz -40.07 dém -27.07 d& 844.000 MHz §49.000 MHz 100.000 kHz 848.64785 MHZ 19.79 dBm -10.21 d&
523,000 MHz £824.000 MHz 50.000 kiz 923,99550 MHz -21.24 dém -B.24.d8 849,000 MHz 850.000 MHz 50,000 kHz 849,01249 MHz -20.21 dBm -7.21 dB
824.000 MHz £29.000 MHz 100.000 kHz 82436713 MHz 20.59 dBm -9.31 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -41.88 dbm -28.88 db
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
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__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
815.000 MHz 823,000 MHz 100,000 kHz 822,98801 MHz -35.57 dBm -22.57 dg 844.000 MHz §49.000 MHz 100,000 kHz 545.16633 MHZ 6.27 dbm —23.73 dB
£23.000 MHz 824,000 MHz 50.000 kHz 823,97552 MHz -24.31 dém -11.31 dB 340,000 MH= 850,000 MHz 20,000 kHz 340 02747 MHZ 26.02 dBm 1302 de
£24.000 MHz 529.000 MHz 100.000 kHz 524.70180 MHz 5.47 dBm -23.53 dB 850.000 MHz 860.000 MHz 100.000 kHz B850,15485 MHz -37.25 dBm -24.25 dB
T
) i )

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A5-20 of 31




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05B

LTE Band 5/5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Date: 27.A
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